Ak

For Serial Nos.
220,000 & Higher

MFG. CO. INC.

METRO HP

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of frouble-free
operation.

If additional informatian is needed, or should you reguire trained
machanic service, contact your authorized Exmark equipment
dealer or distributor.

It you need fo erder replacement parts from your dealer, always

give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate Is located next to the fuel tank on the top
left-hand side of the fuel tank support.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

Model No,
Serial No.

Englne Modal No.
Engine Serial No,
Date Purchosed

Paste Labal From
Literature Packet Here
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EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down” unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Pars Plus® shipment of six {6) line items or less.

Distributor ships pari(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable. ’

EXMARK PARTS PLUS®

i distributor does not have the pari(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable,

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

Who pays for the part and freight if it fails to arrive overight in accordance to the program?
A. . Under any circumstance the customer does not pay. 7

B. ifthe part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distibutor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

- 8. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due 1o the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part. ’

The following restrictions apply — The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus Service is avaitable
only in the 48 contiguous United States. UPS has inftiated a Saturday delivery program to many areas of the continental
United States and can be requested for an ovemnight shipment on Friday to be delivered Saturday. The next day air
charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no
responsibility for Saturday delivery shipments, To qualify, all Exmark Parts Plus® orders must be received by Exmark by
3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are:
Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and
5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United
Parcel Service size and weight restrictions. \ .

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day
or Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxies, pumps and wheel motors. These parts can be
ordered for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.
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A WARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
Decals.................... et ettt 15
Engine Deck Group ........ccooveeveeveeceeeeeeeeeeeeeesesenn 8-12
52" MOWET DECK ..ovveereeticeeeeeee e e 7-8
48" MOWET DECK ....veeeeecetceeeeeeev e 5-6
36" MOWET DECK ...oevieeieieieeeeee oo 3-4
Upper Handles & Controis........c.ooeevvvvvovveseeeeienn . 13-14
Wiring Diagrams..........c.e.eeevueeceeinereeeeeeie oo, 16
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36” MOWER DECK

Ref. Qty. | Ref. Qty.
No.| Part No. Description Reg'd. No.| Part No. Description Reg'd.
1 | 414435 Shield, belt widecals .................... 1 37 | 412134 Arm, weldmt ......ocevvveneeennninnennnnn, 1

413098 Shield, belt .........ccvvenverneeeenrnvnnnnn, 1 414144 Arm, Weldmt w/bushings ............. ]
2 | 323385 Knob, beltshield......................... 4 38 | 603384 Bushing, Idler Pivot .........veevennn.nn, 1
3 | 323417 Washer, belt cover....................... 4 39 | 613098 Pulley, Idler .........eceeevenvrenrnnnn... 1
4 | 414309 Support weldmt w/bushings &decals 1| | 40{ 413113 Bushing, Idler ...........covviienerannnn. 1
412108 Support weldmi .......ooeeeeeervvvnnnnn.. 1 41| 804256 Nut, Nylock 5/16-18 ........c.cvon...... 2
5 | 413425 Spacer, Front Deck Support .......... 2 42 | 809001 Nut, Whizlock 5/16-18 .......c.......... 3
6 | 513336 Bushing, deck support ........eevee.nn. 2 43 | 800273 Screw, Hex Cap 5/16-18xf ........... 2
7 | 808009 Hairpin, Cotter ........ocvvuvereeivnerinnn, 4 44 [ 603001 Rod, Deck Support ......coovveeeenee.., 2
8 | 303164 Spacer, Blade Drive .........vvvvevunnn; 2 45 | 806332 Rollpin, 1/4x1-1/2 wovvneeeeeeeee, 2
8 | 413525 Link, Deck Support ......coevvvveveennnns 2 46 { 800270 Screw, Hex Cap 5/16-18x5/8 ......... 3
10 | 800293 Screw,Hex Cap 3/8-16x1+1/4 ......... 20 47 | 414383 Deck weldmt w/decals, discharge
11| 804525 Nut, RegHex 3/8-24 .......covvvvvennn, 2 baffle & support rods .......cooocun..... 1
12 | 808507 Ring, Retaining .....c.ccooveevvvvernrnnn, 2 412104 Deck weldmt .....cccvvevereevnsiennnnn. 1
13 | 323533 Spacer  .vevveereerienieriianeans 2 48 | 522480 Baffle, discharge .....ccceouuveeeeeennnn, 1
14 | 611001 Zerk, straight 1/8 ....coevvevneeneeennn., 2 491 613204 Balldoint.....ocovvvevveeeiiinacrirerenen, 2
15 | 800292 Screw, Hex Cap 3/8-16x1 ............. 2 50 | 800299 Screw, Hex Cap 3/8-16x2-3/4 ........ 1
16 | 805006 Washer, 3/8 heavy spring.............. 2 51| 800805 Screw, Hex Cap 3/8-16x3-1/2 G8.... 1
17 ¢ 373034 Washer, Swivel ................... T 3 52 | 633482 Blade, 18.00 notched air foil........... 2
18 | 303514 Bearing, Flange .....ccoecoeeeemvennnn... 4 613251 Blade, 18.00 solid air foil................ 2
19 | 804509 Nut, Reg Hex 1/2-13 ..o veeevnnennnnn, 2 ® 833484 Blade, 18.00 mulching .................. 2
20 | 805008 Washer, Lock Hicl Spg 1/2 Reg ..... 2 633485 Blade, 18.00 low lift (optional) ........ 2
21 | 522143 Casterweldmt........ccoveveeervvvnnnnns 2 53| 513208 Washer, Spring disc .................... 4
22 ] 800334 Screw, Hex Cap 1/2-13%8 .vrvvuven.n.. 2 54 | 1800848 Screw, Hex Cap 5/8-11x1 G 8 ....... 2
23 | 809007 Nut, Whizlock 3/8-16 .....veeennennnn... 12 55 { 603292 Roller, antiscalp ..........cevvevevvinnenn. 1
24 | 303327 Washer, Disc Spring 3/8................. 11 56 | 603602 Bushing, roller ..........ccceeeeeevvvennnns 1
25 | 513648 Tire & Wheel Assembly ................ 2 57 | 800807 Screw, Hex Cap 3/8-16%4 G§ ........ 1
513807 Wheel & Hub .....ccevvvrirvvirieennnnn, 2 58 | 603050 Bushing SpPacer........ccoeeeeererenennns 2
513808 Tire, 9%3.50-4 4-plY .evvvv'vcenererennnns 2 59 | 804510 Nut, Reg Hex5/8-18 .................... 2
513809 Roller Bearing .....cecvevvvvveercriaannnn, 2 B0 [* 413424 Sheave WHUB .....ccceeveecrernrnnennnnn, 2
513810 Bushing ..c.cooovvvvivviniiiieirieereenannn,s 4| | 611 800295 Screw, Hex Cap 3/8-16x1-3/4 ........ 2
26 | 513547 SPACEr .vvcuuvveneererernereevereeeiesenens 2 62| 513016 Beaning ...cceveveeiviiieeeeeseeeeressnnnnn, 4
27 | 412238 Chute weldmt, discharge ............... 1 63 | 414521 Link, Assembly ....vvveveveveeeeneeennnnn, 2
28 | 413094 Belt, deckdrive ......coceovvvvenvnannnn.n. 1 B4 | 323532 Housing, Spindle ......ccevvervirennnnn. 2
29 | 633151 Spring, extension ..........cooeeeen...... 1 65 | 323528 Spacer, Bearing ......ccccccvvveeennn.nn. 2
30 | 804257 Nut, Nyloc 3/8-16 .......ccvvvernnrennnnn. 13 66 | 633573 Guard, Bearing-Bottom ................ 2
31| 805280 Washer, Flat Std 3/8 ..o 1 67 | 808502 Ring, Snap .......ccccceevivcveveeeerannnn,s 2
32 | 513034 Pivol, Bearing .....ceveeeevvmmnreennennnnn, 2 68 807268 Key, Maching ....vveuvvievvenneerrarsennns 2
33 | 811008 Zerk, 90 degree 1/4-28 .....ccunnnnnn.. 1 B9 | 413330 Shaft, Spindle ....oceeeeeeeeevrnriiinrens 2
34 | 803016 Bolt, Hex Whizlock 3/8-16x1 .......... 1 70 | 414335 Housing, Cutter Assembly ............ 2
35 | 805258 Washer, Flat 3/8 SAE .................. 2 71| 611216 Kit, Link Assembly ............cc.en...... 2
36 | 413099 Pulley, Idler.......ccoeveunrenennervnanen. 1

® Requires installation of Micro-Mulch accessory for proper mulching
Exmark red touch up spray paint - P/N 850337
* Use antisieze on bore of sheave

- Mulch kit P/N MK363(36")
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36” MOWER DECK
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48" MOWER DECK

Ref. QOty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqg'd.
1 414436 Shield, belt widecals ...c..ccoveeevcveenenns 1 38 | 603384 Bushing, ldier Pivol.....ccouverererenne... 1
413101 Shield, belt.......oviviciiseneseesceseseniene 1 39 ] 613098 Puliey, ldler ............... eerneneanaansneranras 2
2 323385 Knob, belt shigld.........coeeervvnieverenesnenne 4 40 | 413113 Bushing, Idler.....ccveereerieriee s reeeeene 2
3 323417 Washer, belt cover.. .4 41 [ 804256 Nut, Nyloc 5/16-18.....ccocvveevceenrinnnn. 8
4 414310 Support weldmt wfbushlngs & decals 1 42 | 809001 Nut, Whizlock 5/16-18 ...eeueeeeeerannnnn, 5
412110 Support weldmt.......ooeveoriiececeseseeeennas 1 43 | 800273 Screw, Hex Cap 5/16-18 ..., 2
5 413425 Spacer, Front Deck Support................. 2 44 | 603001 Rod, Deck SUPPOM ....eveerieenriccnisnennees 2
6 513336 Bushing, deck support......coveverecvecae 2 45 | 806332 Rollpin, 1/4X1 1/2..ceecerereerenrens e 2
7 806002 Hairpin, Colter.......cuvvcrmcriecininnesiene 4 || .46 | 800270 Screw, Hex Cap 5/16-18x 1.............. 3
8 303164 Spacer, Biade Drive..........cccceemnvemenne. 2 47 | 414384 Deck weldmt w/decals, discharge
9 413525  Link, Deck Support .......cioeeeecrvrvrenns 2 Baffle & support rods .....veorreerinnee.. 1
10 | 800293 Screw, Hex Cap 3/8-16 x 1 1/4........... 26 412106 Deck weldmt .......coeeeeeeeesicceicinnnen. 1
11 | 804525 Nut, RegHex 3/8-24 ..o 2 48 | 522480 Baffle, discharge......coovereeeeeeervernnnn, 1
12 | 808507 Ring, Retaining ......ocoeevvvsirreecrrccee. 2 49 | 613204 Ball JoInt ..ot eceeereene 2
13 | 323533 SPACET....ccrmmrrrreererrrnrrsssestsssssessseerenens 3 50 | 800299 Screw, Hex Cap 3/8-16x23/4.......... 2
14 1-8110071 Zerk, Straight 1/8 ...uceveivrrircrrrnereennns 2 51 | 800805 Screw, Hex Cap 3/8-16 x 3% G8B...... 1
15 { 800292 Screw, Hex Cap 3/8-16X1 vevevvvrvveeeenns 2 52 | 323515 Blade, 16.25 notched air foil .............. 3
16 | BOS006 Washer, 3/8 heavy spfing.......cocvenv. 2 413438 Blade, 16.25 solid air foil.................... 3
17 | 373034 Washer, SWIVEL cuvvceecieeeiere e 6 *403148 Blade, 16.25 mulching.........cc.cvsvevenen. 3
18 | 303514 Bearing, Flange......ovveevceeveivevesneenennn. 4 403149 Blade, 16.25 low lift (optional)............ 3
19 | 804509 Nut, Reg Hex 12-13...ucveeeeerererennnenn 2 53 | 513208 Washer, Spring disC .....evcvveeeeernnnn, 3
20 | 805008 Washer, Lock Hicl Spg ¥ Reg........... 2 54 | 800848 Screw, Hex Cap 5/8-11x1 G8.......... 3
21 | 522143 Caster weldment....cveeeceevcrneereneenn. 2 55 | 603299 Roller, antiscalp .coveeeeereeeeeeeeeras 4
22 } 800334 Screw, Hex Cap 12-13%6..ccccceeeeernren.. 2 56 | 603602 Bushing, rOler....eccerersinssiressmesenens 4
23 | 808007 Nut, Whizlock 3/8-16 eeveeeevrenenn. . 16| | 57 | 800807 Screw, Hex Cap 3/8-16x1 3/4............ 2
24 | 303327 Washer, Disc Spring 3/8 .................. 15| | 58 | 603050 Bushing Spacer-... SR |
25 | 513648 Tire & Wheel Assembly..................... 2 58 ; 804510 Nut, Reg hex 5/8- 18 .......................... 3
513807 Wheel & HUb ... veraenes 2 60 |*413424 Sheavew/Hub...........coovererveeeennen. 2
513808 Tire, 9x3/5-4 4-ply....cnceereeennen, 2 61 800295 Screw, hex Cap 3/8-16x1 3/4 ............ B
513802 Roller Bearing.....c.occovesiismessecererseenns 2 62 | 513016 BeArng ......ccceceveerresseornorsossesesnns
813810 BUShING vve e verrcrsrreesressnerene e 4 63 | 414521 Link, Assembly ......cc.ceceeeremeevenecacannn.
26 | 513547 SPACET ocvccececerirrreresiseeceessssessnsam 2 64 | 323532 Housing, Spindle
27 | 622478 Chute weldment, discharge............... 1 65 | 323528 Spacer, Bearnng..........coeersrerreecesser
28 | 413093 Belt, deck drive ......coceiieveereeceereanen 1 66 | 633573 Guard, Bearing-Bottom...........oeon....... 3
29 | 633151 Spring, extension .....c.ocoeeeeeceeeeeeeen. 1 67 | 808502 RiNg, SNAP..cccvveeereerrecreresresserismrnerns 3
30 | 804257 Nut, Nyloc 3/8-16 ..o, 19 68 | 807288 Key, maching.........ooeeeeveerenernnne, . 3
31 | 805260 Washer, Flat Std 3/8........cccouveeennee. 1 69 | 413330 Shaft, Spindle ..cocoveeemeeeeeeeeeeeen, .3
32 | 513034 Pivot, Beating ...cevceeceevereieiciecennen. 2 70 | 414335 Housing, Cutter Assembly................. 3
33 | 811008 Zerk, 90 degree %-28...ueecceevivescaneee. 1 71 | 653482 Shield, Belt....ccocevureeiieccrneereeeeeennens 2
34 | 803016 Bolt, Hex Whizlock 3/8-16x1 ............. 1 72 | 805258 Washer, Flat Std 5/16.........ooveveee.... 2
35 | 805258 Washer, Flat 3/8 SAE......coovveeeene... 3 73 | 800017 Bolt, Hex Tap 5/16-18 3 1/4............... 2
36 | 413099 Pulley, Idler........coeemrirersreerrernesneenee 1 74 | 611216 Kit, Link Assembly ..c.oeveeevrenrreeerenn. 3
37 1 412394 Arm, weldmit ....oeeeeveiceee e, 1
414398 Arm, weldmt w/bushings .................. 1

* Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK483(48")
* Use antisieze on hub of bore.
Exmark red touch up spray paint - P/N 850337
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48” MOWER DECK
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52" MOWER DECK

Rel. Qty. [ [Ref. Qty.
No. {  Part No. Description Req'd. | [ No.| Part No. Description Req'd.
1 | 414437 Shield, belt w/decals .......... w1 37| 412394 Arm, weldmt .. . .1
413303 Shield, belt ....... .1 414398 Arm, Weldmt wfbushlngs 1
2 | 323385 Knob, belt shield .. .5 38| 603384 Bushing, Idier Pivot .. o 1
3 | 323417 Washer, belt cover .5 39 | 613098 Pulley, Idler ........veeeveeeveeereennnn, 2
4 | 414311 Support weldmt w/bushmgs &decals 1 40| 413113 Bushing, Idler..........ccovveevennennne... 2
412317 Support weldmt ., erveenneren ] 41| 804256 Nut, Nylock 5/16-18 ...coveeveeiveenns. 2
5 | 413425 Spacer, Front Deck Support .......... 2 421 809001 Nut, Whizlock 5/16-18 .................. 4
6 | 513336 Bushing, deck support ................. 2 43| 800273 Screw, Hex Cap 5/16-18x1 ........... 2
7 | 806008 Hairpin, Colter.......c.cocveeevervvnvnnnn, 4 44 | 603001 Rod, Deck Support .....coceeeveveeen, 2
8 | 303164 Spacer, Blade Drive ...........i......... 2 451 806332 Rollpin, 1/4x1-1/2 ....ccvvvveeeeeenenn. 2
9 | 413525 Link, Deck Support ......coeeveveennnnn. 2 46 | 800270 Screw, Hex Cap 5/16-18x5/8 ......... 4
10 | 800293 Screw, Hex Cap 3/8-16x1-1/4 ........ 261 | 47 | 414385 Deck weldmt w/decals, discharge
11| 804525 Nut, RegHex3/8-24 ........c.vonoe.. 2 baffle & support rods .. cene 1
12 | 808507 Ring, Retaining ........covvvveeeevveeeen. 2 412313 Deckweldmt ....ccceeivevvrviiine . 1
13 | 323533 Spacer... e 3| | 48| 602913 Bafile, discharge ... w1
14| 811001 Zerk, stra:ght 1/8 ......................... 2 491 613204 Ball Joint .. reew .2
15 | 800292 Screw, Hex Cap 3/8-16x1 ............. 2 50| 800299 Screw, Hex Cap 3/8-16)(2-314 .. 2
16 | 805006 Washer, 3/8 heavy spring.............. 2 51| 800805 Screw, Hex Cap 3/8-16x3-1/2 GS v 1
17 | 373034 Washer, Swivel .........cocvuveveeenenn. 8 52 | 633482 Blade, 18.00 notched air foil .......... 3
18 | 303514 Bearing, Flange.......................... 4 613251 Blade, 18.00 solid air foil .............. 3
19 1 804509 Nut, RegHex 1/2-13 ....cocvverenrnnnn. 2 ® 633484 Blade, 18.00 mulching .......cocoue..oe. 3
20 | 805008 Washer, Lock Hicl Spg 1/2 Heg e 2 633485 Blade, 18.00 low lift (optional) ........ 3
21 | 6522143 Caster weldmt .. treerereetarees B 53 | 513208 Washer, Spring disc...........c....... &
1 22| 800334 Screw, Hex Cap 1/2-13x6 ............. 2 541 800843 Screw, Hex Cap 5/8-11x1 G S........ 3
23 | 809007 Nut, Whizlock 3/8-16 vevevrvieernnenn.nn 18 55| 603299 Roller, antiscalp ... . B
24 | 303327 Washer, Disc Spring 3/8................ 171 1 56| 603602 Bushing, roller ......cc.oeeveveuuevveesins 6
25 1 513648 Tire & Wheel Assembly ................ 2 57 | 800807 Screw, Hex Cap 3/8-16x4 GS ........ 6
513807 Wheel & Hub ........ .2 58 | 603050 Bushing Spacer .........cc.ceveerivrnnnn, 2
513808 Tire, 9x3.50-4 4-ply ......oeeeeenennnn.nn. 2 59 | 804510 Nut, Reg Hex 5/8-18 ........ .3
513809 Roller Bearing ............................ 2 60 {* 413424 Sheave W/HUb .........c.cceevvennnnnn, 3
513810 Bushing .. .. 4 61| 800295 Screw, Hex Cap 3/8-16x1-3/4 ........ 2
26 | 513547 Spacer... . vervrees 2 62| 513016 Bearing .....ccovvvvureemeemeerenensrnin [
27 | 602571 Chute weldmt dlscharge e 1 63 | 414521 Link, Assembly ....... .2
28 | 413308 Belt, deckdrive ......eevveeveeeirennnns 1 64 [ 323532 Housing, Spindie ...vcvveeeeerrvvnnnnn. 3
29 | 633151 Spring, extension ...........vceeueennnn., 1 65| 323528 Spacer, Bearing ... SR
30 | 804257 Nut, Nyloc 3/8-16 ........cccceennenen.. 27| | 66| 633573 Guard, Beanng-Bottom vee 3
31 | 805260 Washer, FatStd3/8.................... 9 67| 808502 Ring, Snap .. VO
32 | 513034 Pivet, Bearing .......... ereene 68| 807268 Key, machine............................. 3
33 | 811008 Zerk, 90 degree 1/4~28 NORUOR | 69 { 413330 Shaft, Spindle ............icovveerrenn.n. 3
34 | 803016 Bolt, Whizlock 3/8-16x1 ................ 1 70| 414335 Housing, Cutter Assembly ............ 3
35 ]| 805259 Washer, Flat 3/8 SAE ......c.ocvm.ens 3 71| 413305 Shield, Belt .......covvveeveveeneeennnnnn, 2
36 | 413099 Pulley, idler.... .1

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523(52")
Exmark red touch up spray paint - P/N 850337
* Use antisieze on bore of sheave.
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52” MOWER DECK
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ENGINE DECK GROUP

Ref. Qty. Ref. ‘ A
No. | Part No. Description Reg'd, No. | Part No. Description Reqg'd.
1 323250 Grip Foam....eeeecrnne.. SO 1 47 323548 Linkage, Brake ....ooeveeeecvrenverriennns 2
2 804264 Nut, Nyloc 3/8-24 ... 1 438 322125 Swivel, Weldmt Brake Linkage.... 2
3 303327 Washer, Disc Spring 3/8................ 7 49 323245 Spring, Compression............... ... 2
4 323379 Washer, Shifter Lever......ccoveurren 1 50 805257 Woasher, Flat SAE 5/16................ 4
5 323500 Transmission, Peerless ... 1 51 513859 Wingnut, Nyloc 516 .................. 4
6 811008 Zerk, Straight %-28 5/32........coeeee. 6 52 412518 Deck, Weldmt Engine................. 1
7 324340 Coupling, w/guard & zerk............... 2 53 808522 Ring, Klip 3/8 .ovverecviveeeeeeerenan, 2
8 807009 Ksy Woodrufi #9 3/4x3/16............. 3 54 608520 Ring, Klip 5/16 .....cocvrrrvrrvccerenn 2
9 323502 Shaft, Transmission Output 9 spline 2 55 323283 Spacer, Shield ....ovveveeveereeenen, 4
10§ 322152 Lever, Shift wigrip ...oveeeveeevrereens 1 56 412379 Arm, Widmt BH (shown).............. 1
11 | 303282 Switch, Neutrai Start ..................... 1 412378 Arm, WIdmt LH oo 1
12 . | 809013 Screw, Hex Tap 5/16-18x3/4 ....... 4 57 800275 Screw, Hex Cap 5/16-18x1 1/2....2
13 | 809001 Nut, whizlock 5/18-18..................... 18 58 804256 Nut, Nyloc 5/16-18........ccconeuen.n.. 4
14 | 323387 Plate, Shifter....omceve it 1 59 800306 Screw, Hex Cap 3/8-16x5............ 4
15 807503 Bolt, Carriage 5/18-18 x3/4............ 2 60 413359 Shield, Wheel Drive......ocecvvvenen. 2
18 323389 Leg, Shifter Plate ..........ceeceevernenn. 2 61 800274 Screw, Hex Cap 5/16-18x1 1/4....1
17 | 323526 Ball, Stainless Steel....oeueeeeeenenen. 1 62 323281 Brake Drum ....eceeeveeesccensicrreeenns 2
18 | 805005 Washer, Lock Hicl Spg 5/16.......... 4 63 413331 Sheave, Wheel Drive w/offset ..... 2
19 | 800271 Screw, Hex Cap 5/16-18x3/4....... B 64 413332 Sheave, Wheel Drive.........e....... 2
20 | 808523 Ring, Retaining .....ccooveereerereeenecne, 211 65 543511 Seal, Grease....ceurnosrsseenne 2
21 323252 Bearing, Transmission Shaft ......... 2 66 543509 Cone, Bearing L44643................. 4
22 | 804255 Nut, NYloc ¥%-20..c..occrerreereereneens 4 67 543508 Cup, Bearing L44610................... 4
23 | 800251 Screw, Hex Cap %-20 x 5/8........... 4 68 413333 Wheel, Hub w/cups.......u......... 2
24 | 323254 Flange, OUlpUt...eececereeeeeeeeen, 2 633926 Stud, wheel {1127 e 8
25¢ | 803310 Screw, Set5/16-18x3/8................ 2 69 523157 . Washer, Spacer.....veecrenn, 2
26 413355 Sleeve, Axle.. i, 1 70 |- 806800 Pin, Cotter 9/64x1 1/2...ncuevennno.. 2
27 | 413334 Sheave, Transmission Output ....... 2 71 809082 Nut, Slotted HexX....oveeeeeeererennen. 2
28 809007 Nut, Whizlock 3/8-16 ....veieeenerennn. 22 72 543513 Cap, Grease .......coeccceccrreseannne 2
29 | 412376 Axle Weldment .....uoeeeveceeeeeererenns 2 73 413473 Wheel & Tire Assembly .............. 2
30 | 543556 Spacer, Wheel........ovevvveeveveenene. 2 413474 Tire 16X6.50 - 8 wevevvvereeercrceennne 2
31 413347 Bushing, Sleeve.......cccceeoreveuun..... 4 603715 Wheel ..., 2
32 | 414375 Lever,Brake RH w/bushings (shown) 1 74 513011 Nut, Wheel 12-20...uueecereneee.. 8
414374 Lever,Brake LH w/bushings........... 1 75 413341 Beit, Whee! Drive Banded ........... 2
33 | 413344 Bushing, Pivot......ccccocercervereessennes 2 76 411255 Kit, Sulky Hitch.......eoveeeeeeereranne. 1
34 | 805260 Washer, Flat Std 3/8.....ceemennn..... 2 77 413252 Bracket, Sulky LH.....coveiicierceeene 1
35 | 800296 Screw, Hex Cap 3/8-16x 2............ 2 78 413254 Bracket, Sulky RH ...ceeeeeereveveenns 1.
36 | 803051 Nut, Push .38.......coeerereeerrennne 2 79 323681 Guard, coupler...........ocovveeneveaen... 1°
37 | 800295 Screw, Hex Cap 3/8-16x1 3/4........ 2 80 |V543233 Cap, 3/8 NPT Hex (Koh).............. 1
38 323262 Brake Band........ccoovvevevecerereereans 2 81 806003 Cotter, Hairpin .0585 #2............... 2
39 | 328307 Pin, Clavis .. eerenes 2 82 |V323326 Nipple, 3/8 NPT x 3 (Koh)............ 1
40 | 800292 Screw, Hex Cap 3/8-16 % 1............ 12 83 |[V303431 Elbow, Brass 80° (Koh) ............... 1
41 804752 Nut, Jam 3/8-16 .c.ceenrereeeeee 2 84 412358 Scraper, Widmt.......covevecerenn..n. 2
42 | 804257 Nut, NYIOC 3/8-16 e vreeeeeeens 6 85 413353 Pin, Threaded......coceeersueveerrneenens 2
43 | 603402 Spring, Extension.........cceevveeeen.... 2 86 323607 Shield, Trailing Toro ....ceeereveen. 1
44 323277 Idler, Wheel Drive ....coeuevemreeeeennans 2 87 413510 Clip, LoOm 50 coconveeeeevereeereinnnns 2
45 | 800032 Belt, Hex Tap 3/8-16 X 3u.cccevennns 2 a8 413511 Hanger, Drag Shield.........eue.n..... 2
46 | 323368 Swivel, Short........cocccecvvirrverneeenens 2

% Use Pro-lock (Nut type) Part No. 840022 (.5ml tube) on setscrew threads.

V Use Teflon Pipe sealant (or equivalent) on all pipe threads.

Exmark red tauch up spray paint - P/N 850337
Exmark black touch up spray paint -~ Gloss Black
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ENGINE DECK GROUP (CONT.)

Ref. Qty. Rei. Qty.
No. | Part No. _Desgription Reg'd, Ng, | Part No. Description Req'd.
1 800297 Screw, 3/8-16 x2-1/4 .....ueen...e... 6 31 806003 Pin, Hair Cotter .0585 #2.............. 1
2 805258 Washer, Flat Std 5/16.....eceervrunnen 2 32 413282 Linkage, LOWES ...cvcvrereervemerenrenns 1
3 809001 Mut, Whizlock 5/16-18 (Koh)......... 7 33 | 414143 Link Pivot w/Bearing.......c..eoveeemne. 1
809001 Nut, Whizlock 5/16-18 (15817 Kaw) 4 34 | 811006 Zerk, Straight %-28 ......ccoevveeeenrea. 1
4 413009 Plate, Guard ....cveecveeiieee 1 35 | 603044 Bushing, ldler POt ..vuv.eeeerennann. 1
5 <4 [ 800521 Screw, Hex Cap 3/8-24x1 G8...... 1 36 | 800297 Screw, Hex Cap 3/8-16x2 1/4 ...... 1
6 | 303327 Washer, Disc Spring 3/8.............. 2 37 | 800274 Screw, Hex Cap 5/16-18x11/4.... 1
7 373034 Washer, SWivel....crvveveneeronnen 2 38 | 800254 Screw, Hex Cap %-20x1 .............. 2
8 800271 Screw, Hex Cap 5/16-18x3/4....... 1 39 | 809012 Nut, Whizlock %-20 ..., 4
9 a| 412031 Sheave, w/drum (36" & 527) ........ 1 40. | 523498 Spring, Motion Control.................. 1
4| 513113 Sheave, w/drum {48")........coenn.... 1 41 303334 Washer, Disc Spring 5/16............. 5
10 | 807259 Key, Mach 1/4X1/4X1 eouvereveeeeenn. 1 42 +1 800819 Screw, hex cap 7/16-20x2 1/2...... 1
11 412138 Pivot Pin Widmnt....... N, 1 43 | 603610 Disc, Spring 716 oeeeeereeeeervrenn, 2
12 | 413062 Band, Brake Clutch......c..coreemennne 1 44 | 803609 Bushing, Clutch Keeper................ 1
13 | 804257 Nut, NyloC 3/8-16.....ouuvucereeerurrsanee 5 45 | 413339 Sheave, Enging....cvcevcvrevrreenens 1
14 | 413235 Washer, Spacer......coovvvvveeervenens 1 46 | 807264 Key, Machine 1/4x1/4x2 5/8......... 1
15" | 413207 Pivot, Bearing .....o.eceeceoreeecnnes 2 47 | 412325 Guide, Belt Weldmt....................... 1
16 | 412417 Arm Weldmt, Clutch .................... 1 48 | 413096 Belt, Blade Clutch......cervecerveennenens 1
414418 Clutch Arm w/Bearings......eevenen. 1 49 a| 323278 Sheave, Transmission.................. 1
17 | B11007 Zerk, %-28X45 ... 1 50 ¢| 803293 Scraw, Set %-20X3/8......coceevrrrerene 2
18 a| 413111 Bearing, Clutch Shatft................... 2 51 | 805262 Washer, Flat Std 716 .................. 2
19 | 808502 RiNg, SNAP...ucivvereeeeeeee e e sennn, 2 52 | 805259 Washer, Flat SAE 3/8......cceveenn.. 1
20 | 413012 Spacer, Bearing Clutch................ 1 53 | 323285 lIdler, Transmission Drive ............. 1
21 | 523157 Washer, Spacer........uovveveeennn. 1 54 ¢ | 803310 Screw, Set 5/16-18x3/8................ 1
22 | 412011 Sheave wishaft...........ccooeuneee...... 1 55 a| 323256 Sheave, Transmission Drive........ 1
23 | 413049 Plate, Clutch Pivot ........cccceemnene, 1 56 | 413340 Spacer, Crankshaft ...o...ovevseronne, 1
24 | 809007 Nut, WhiZlock 3/8-16 w....crvvreeenrees 3 57 | 323280 Belt, Transmission Drive............... 1
25 { 804256 Nut, Nyloc 5/16-18..covrereereneene 1 58 | 800275. Screw, Hex Cap 5/16-18x1 1/2
26 | 213068 Washer, Strut ..o eereereeeevennene 1 {15&17hp KaW)..coveereererecereeererenn 4
27 | 513113 Spring, Belt Tension ...........cce...... 1 809072 Screw, Hex Cap M&-1.25x25mm
28 | 543007 Spacer, Clutch Anchor......veuen... 1 [1100] 1) N 4
29 | 805260 Washer, Flat Std 3/8.................... 1 59 800294 Screw, Hex Cap 3/8-16x1 1/2....... 2
30 | 513034 Pivot, Bearing.............................. 2 60_ | 807511_Bolt, Carriage SSN 3/8-16x2........ 1

A Use anti-seize compount in the following locations: ¢ Use Pro-lock (Nut type) Part No. 840022 (.5ml tube)
In the following locations:

+ On setscrew locations.

+ On sheave retaining bolt in engine crankshaft.

+ On sheave retaining bolt on clutch arm.

+ Between the sheave and the engine crankshaft.

+ Between the sheave wishaft and the bearing bores.
+ Between the sheave w/shaft and the sheave w/drum.
+ Between the transmission shaft and the sheave.

Exmark red touch up spray paint — P/N 850337
Exmark black touch up spray paint ~ Gloss black
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UPPER HANDLES and CONTROLS

Ref. Qty. | {Ref. Qiy.
No.{ Part No. Description Reg'dj [ No.| Part No. Description Reg'd.
1 {V 412183 Lever, WIdmtOPCLH .......ccvveoene. 1 36 | 303088 Clip, Cable ........ccvvivveneereeenrnn.. 1
2 | 303365 Bushing, Nylon .............cc.ovnne..... 2 37 | 303327 Washer, Disc Spring 3/8 ............... 4
3 ]+ 803322 Screw, Set.312-24x.312 ............. 2 38§ B00292 Screw, Hex Cap 3/8-16x1 ............. 4
4 | 322192 Rod Weldmt, OPC ......coovevverennnn.n 1 39| 513508 Cap, Fual Tank ...ocveeeerveeeeevnnnn, 1

5 | 303363 Spring, Actuator ...........ccceevvrennn. 1 40| 413179 Tank, Fuel intermediate ............... 1]
6 | 513592 Knob, BallRed ......ccovvvveneerenannn, 1 41 (V633023 Stud ....ovvviveiiiiiiiciieirieseeneennennanns 2
7 | 807513 Bolt, Carriage #10-24x1/2 G2 ........ 2 42 1 805257 Washer, Flat SAE5/M16 ..cevene........ 4
"8 | 804252 Nut, Nyloc #10-24 ....coooveeevirnnnnnn. 2 43 | 633349 Spring, Fueltank .........ccouvnvenenn, 2
9 | 323129 Cable, Throttle Control (Koh} ......... 1 44 | 805005 Washer, Lock Hicl Spg 5/16 Hvy .... 2
413428 Cable, Throttle Control (17&15 Kaw) 1 45 | 804287 Nut, Nyloc 5/16-18 ..e..nvvveeinnrinnnnn, 2
10 |V 412185 Lever, WIdmt OPCRH .. ...coon....... 1 46 1 800271 Screw, Hex Cap 5/16-18x3/4 ......... 2
11| 303020 Grip, LeVer ....coeeeeeeecvnveeeeevnnsnn, 1 47 | $13645 Bushing, Fuel Valve .................... 1
12| 414234 Clutch Lever WGHD ...vvvveeeennennnnn.s 1 48 | 543277 Eibow W/SCreen .......ccovvevennnennen... 1
13 | 804257 Nut, Nyloc 3/8-16 ...coveveereneann. 1 49 | 303077 Clamp, Fuel line {17815 Kaw) ....... 4
14§ 805260 Washer, Flat Std 3/8 ...oovvvrevnnen.n 2 303077 Clamp, Fuel line (Koh) ................. 6
15| 413088 SPECEF cceeeevveeiiiiivirreeeeeeeeeneennns, 1 50| 603955 Hose, Fuelling 6" .......ooeveuenn..... 1
16 | 808003 Piln, Hair Cotter .0585 #2 .............. 3 S1| 603770 Valve, Fuel........coooevviveeeereeninnnn. 1
17 { 413293 Linkage, Upper .....ccccvvevvvemsreernnnn, 1 52 | 603776 Hose,Fuel line2.5"(Koh) ..... 1
18| 413279 Turnbuckle, 3/8-16 SS....ccceevennnn. 1 303022 Hose, Fuel line 12" (17&15 Kaw) .... 1
19| 804507 Nut, Reg Hex 3/8-16 ....cvvvevuennnennns 1 53| 303197 Filter, Fuel ........coovvvveneevnvrnnnnennn. 1
20| 303097 Grip, Handle ..o.cvveeennveneeiecneinnns 2 15&17 Kawasaki PN 41019-1055 w/6" fuel lin 1
21 | 800259 Screw, Hex Cap 1/4-20x2 1/4 ........ 2|54 603954 Hose, Fuel line 13.75" (Koh) ......... 1
22 | ‘303435 Washer, Disc Spring 1/4 __.......... .. 61| 55| 805256 Washer, FlatStd1/4  .............. 1
23| 324279 Latch, thumb LHw/grip ...cceevneen... 1 56 | 403121 Switch, On/Off (17&15hp Kaw ) ..... 1
324280 Latch, thumb RH w/grip ................ 1 603511 Key, Ignition ..........cceevvevveiriirnnnn. 1
24 | 303019 Grip, Latch ......ccevvvvveiriereiireennnnns 2 57} 800252 Screw, Hex Cap 1/4-20x3/4 .......... 1
25 | 323549 SPACET ....ccceeeriiierrisvieeereeenenssees, 2 58| 633181 Plate, Tapped ...ccoevvevvvenereennnnnnn, 2
26 | 804255 Nut, Nyloc 1/4-20 .......covvevvveeeannnns 3 581 808007 Nut, Whizlock 3/8-16 .....ccevvernne.. 4
27 | 800295 Screw, Hex Cap 3/8-16x1-3/4 ........ 1 B0 | 803028 Screw, Mach CRPH 10-24x5/8 ...... 4
28 1 412449 Handle Widmt .........ocvveeeeerevnrenn., 1 B1] 513051 Switch, Neutral Lockout ................ 2
29 | 806340 Pin, ROl 516XT...cccvverricerrinnnnnnnn, 2 62| 323229 Clip, 3/8 L00M ..ccevvireeeenereennsaneenn, 2
30| 803001 Nut, Pal3/18 ..ccovvvvvrirereeeveennnannn, 2 63 | 303287 Tie, PIastiC ..oceecvveenncsrieeieranennns 4
31| 302006 Lever, Drive w/grip ....vveueneeeeeeeennn, 2 64| 323430 Module, Wiring Hamess ............... 1
32| 808250 Pin, Clevis 3/16x13/4 ......c........... 2 65 |« 413357 Harness, Wiring (Koh} ................. 1
33 | 303021 Grip, Drive Lever .......coceeeeeeannn... 1 « 413455 Harness, Wiring (17&15hp Kaw) .... 1
34| 808286 Pin, Clevis5/16x17/8 ....c.cccveunn.., 2
35 | 413338 Linkage, Drive Whesl .................. 2

+ Use Pro-lock nut type, Part No. 840022 {.5ml tube) on setscrew threads

V Use Pro-lock retaining type, Part No. 840023 (.5ml tube) on inside of bore of OPC hub and on fuel tank stud

o Use dielectric grease on all electrical connectors,
Exmark black touch spray paint - Gloss black
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DECALS

jz=n
& DANGER

I

i

|
|
|

55?

e 0 v 2| | EEEmm.

SQUEEZE CRIVE LEVERS BEFORE SHIFTING

" OPEN BELT DRIVE) R N 1 2 3 4 5 I J u:::::u
STOP ENGINE BEFORE & 'H#J e
i { UNDERREATH, '
-/ 19
b A warmng | RS
| . | Soa
il "T" — m;““.’?“' CITTNG HEGHT AT “
- R =,
23

A
ConmereYas

22
Comzm B2,

BUMMEREIAL

Ref. Qty. | (Ref. Qty.
No.|{ Part No. Description Req'd, Neo.| Part No. Description Req'd.
1 373066 Decal, Patent Pending ................. 1 14 | 403143 Decal, Sulky Warming .................. 1
2 | 323689 Decal, Thritie/Choke (Kohy.............. 1 15 | 303517 Decal, Belt Drive ..uvvvveeeeeeeeerneannens 1
3 | 323691 Decal, Throttle (17&15hp Kaw) ...... 1 16 | 303518 Decal, Shifter ......cccovcvenvevennnnnnn. 1
4 | 328699 Decal, Console (17&15hp Kaw) ..... 1 17 | 413206 Decal, Belt Routing (36" .............. 1
5 | 323688 Decal, Console (Koh) ................... 1 18 | 413327 Decal, Belt Routing (48" & 52) ...... 1
6 | 303293 Decal,2Min Cool.u....cuveveeveereevnnnn, 1 19 | 553049 Decal, Mower deck ........ SR 1
7 | 413371 Decal, MHP-swash ...................... 1 20 | 413421 Decal, Indicator .....oooovverervenennnnn, 1
8 { 303520 Decal, Trivantage .........ceevuernennnnn, 1 21 408131 Decal, Commercial 48 .................. 1
9 | 323550 Decal, Neutral/P.Brake ................. 2 22| 403132 Decal, Commercial 52 .................. 1
10 | 403005 Decal, Danger (36) ....ooceveereeeeeren. 1 23 | 323411 Decal, Commercial 36 ............... e 1
403005 Decal, Danger (48" & 52" ............. 2 24 | 303508 Decal, Discharge Warning ............ 1
11| 513746 Decal, Muifler .......oovvvvveunnviennn..... 2 414395 Decal Kit ....cceeveevvimvinreeeeiiecevnnnn, 1
12| 323312 Decal, Sm Metro Console ............. 1 25| 643289 Decal, Patent No. ......ccooouuennennnna, 1
13| 323540 Decal, Roller Mounting ................. 1
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WIRING DIAGRAMS

KOHLER

FROM SAFETY
INTERLOCK MODULE

|
|

i—'—muﬂ-——m

Il
i
i
i

_J \ NO.
e“'q- ENGINE KAL
) I{@ ENGINE
[y
5 e
CONNECTORS ARE VIEWED FROM WIRE END
N.C. = NORMALLY CLOSED
N.Q. = NORMALLY OPEN ope
HO.
15 & 17 HP KAWASAK! TRANSMSSION SWITCH
NC.
FROM SAFETY
INTERLOCK MOBDULE
auull
m—& ~——{1
T BLADE
YELLOW 7 SWITCH
GREEN b HO.
RED
BLACK = - A
BLACK -
BROWN
OPC SWITCH
NO.
CONNECTORS ARE VIEWED FROM WIRE END
N.C. = NORMALLY CLOSED
N.O. = NORMALLY OPEN ENGINE KALL ~
. GROUND

ENGINE
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SERVICE RECORD

Date

Description of Work Done

Service Done By

-17-


johnssj
Rectangle


johnssj
Rectangle



NOTES
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SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z"™
LAZER Z™ HP
EXPLORER®
TURF RANGER®
TURF TRACER®
TURF TRACER® HP
VIKING HYDRO
METROW-
METRO™ HP
SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998, 1999 PART NO. 850663
EXMARK MFG. CO. INC. (402) 223-6300
INDUSTRIAL PARK BOX 808 FAX {402) 223-5489
BEATRICE, NE 68310 '

ALL RIGHTS RESERVED PRINTED IN U.S.A.

k.

MFG. CO. INC.
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